>
%
O
(=)
i,
X
©




1 HANDLEBAR

REF.No| PART No. DESCRIPTION
1 5.1.01.0012 PEEDOME TE |
2 6.2.01.0010 [INSTRUME NI
3 1.4.01.0010 |INSTRUMENT 14 KE
4 [6.2.01.0020 [RUBBER BUSH
5 5.3.01.0012 [IGNITION SWITCH WITH KL
6 6.3.01.0010 [REAR VIEW MIRROR LEF T
7 4.4.01.0012 |GRIP
8 5.3.01.0026 |SWITCH ALY
9 4.4.01.0022 [HANDLE BAK
10 |0.01.00130 |BOL [ MHEX(
11 [0.03.00130 |[NUT M#
12 |4.4.01.0030 |HANDLE BAR CLAMEP TOP
13 ]4.5.01.0010 |[THROTTLE CABLI
14 14.4.14.0010 |[THROTTLE CONTROI
15 16.3.01.0020 [REAR VIEW MIRROR RICIHT
16 4.3.01.0010 |PARKING HANDL |
17  14.5.01.0021 |PARKING [ INI
18 [4.4.01.0050 [HANDLE BAR CLAMP BOTTOM

Q1Y

AN I AR A

{1 e

ET

CLESREE

Sy T R b




2 FUEL TANK

REF.No|PART NO DESCRIPTION QTY <
1+ [2.9.01.0010 |FUEL CAP L |l o
2  |2.9.01.0020 |VENT TUBE 1\ [
3 |2.9.01.0030 |VENT FITTING [ b
4 |0.01.00230 |[BOLT M6X60 2 IR MEX60
5 [2.9.01.2001 |FUEL TANK L [l OBk
6 |2.9.01.0050 |MOUNTING BRACKET LEFT 1 AR
7 |2.9.01.0070 |FOAM PAD L A e e g A
8 |2.9.01.0080 |SPACER 2 |
9 10.02.03150 |BOLT 4 | L E I MEX 10
10 [2.9.01.2021 |[OIL SENSOR Lo [l A% s (5 K)
11 |2.9.01.1101 [FUEL VALVE ASSY IR PPN
12 |2.9.01.0220 |FUEL HOSE 1 [k
13 |2.9.01.0090 |MOUNTING PAD 2 |hAAZE i B #50X22X5
14 |2.9.01.0230 |T PIPE 2 |\uhdE—am
15 |2.9.01.0100 |FUEL HOSE I BTl
16 |6.4.01.0020 |CLIP11.5 5 |kEfELL5
17 |2.9.01.0240 |FUEL HOSE I AR
18 |2.9.01.0250 |PIPEII N U
19 |2.9.01.0160 |MOUNTING BRACKET RIGHT 1 A R
20 |6.4.01.0040 |CLIP 10 5 |F#E10
21 |2.9.01.0200 |FUEL PUMP ASSY 1 |[RimE
22 12.9.01.0210 |[FUEL LINE 1 I R




3 REAR FENDERS

REF.No.| PART No. DESCRIPTION QTY E4
1 16.1.01.0000 |SEAT ASSY 1 AR RRR
2 16.1.01.0030 |LATCH ASSEMBLY 1 |
3 |6.4.01.0110 |FICHE 2 kR
4 16.1.01.0020 |SPRING 2 R
5 [6.1.01.0040 |RETAINER CLIP "2 |EMR
6 |0.04.00110 [WASHER 2 |56
7 ]0.04.00610 |WASHER 2 |6
8 |0.01.00430 |BOLT 2 |E# MeX15
9 |6.1.01.0060 |HEAT INSULATOR 1 | RRAE
10 |[6.2.01.0030 |STORAGE BOX COVER 1 |CHRM%
11 [6.2.01.0040 |STORAGE BOX 1 | T A
12 16.2.01.0190 |PLUG 1 | CRAHRKE
13 |2.5.01.0010 |PAD,AIR CLEANER 2 |G
14 ]0.01.00530 |BOLT 6 |iEF M6X30
15 |6.2.01.0240 |TAILLIGHT COVER,R 1 |ARRITE
16 16.2.01.0210 |TAILLIGHT COVER,L 1 | ERRITE
17 16.2.01.0020 |RUBBER BUSH T
18 [6.2.01.0220 [SMALL TAILLIGHT CUP 2 |RIT4E Nz
19 10.02.00630 |BOLT 2 |- S RATMEX 12
20 [6.2.01.0230 |BIG TAILLIGHT CUP 9 \Rirdsrz
21 |8.1.01.0010 |BOLT 10 |Ze3zigi
22 11.401.0120 |REAR STRENGTHEN PLATE 2 |RAT g
23 0.03.00230 |NUT M6 10 |428F M6 (BiYE)D
24 10.02.00930 |BOLT 8 |4B&T ST4.2X12
25 0.04.00210 |WASHER 10 |®A5
26 |6.2.01.0060 |BOARD,REAR LIGHT, L. 1 |EJERIZER
27 16.2.01.0070 |BOARD, REAR CONNECT 1 |JREER
28 |6.2.01.0080 |BOARD,REAR LIGHT, R. L |[HJERIT ZHER
29 |6.2.01.0090 |REAT MUD GUARD RIGHT 1 |ErEndk
30 [6.2.01.0170 |REAT MUD GUARD LEFT L eyl
31 [6.2.01.0110 |PLASTIC PLATE WEEE
32 |[8.8.01.0010 |WASHER 7 |EEER




3 REAR BODY

REF.No| PART NO. DESCRIPTION
33 |0.04.00610 |WASHER
34 0.01.00430 [BOLT
35 10.02.00230 |BOLT
36 ]0.01.00330 |BOLT
37 |0.03.00430 |NUT
38 16.2.01.0250 |LATCH BRACKET
39 [6.2.01.0270 |HEAT INSULATION B
40 6.2.01.005024|REAR FENDERS(GREEN ARMY)

6.2.01.005023

REAR FENDERS(ORANG)

6.2.01.005002

REAR FENDERS(RED)

REAR FENDERSCAMO)

6.2.01.005001

REAR FENDERS(BLACK)

Q1Y

W4 )

M5X15

41 6.2.01.0120 [HEAT INSULATION E i

42 16.2.01.0570 |SCREW |
43 ]1.5.01.0020 |ANTISKID ) i
44 16.2.01.0280 |[HEAT INSULATION C ,

45 ]0.01.01430 |BOLT TR
46 [0.01.00630 |BOLT I T MOX20
47 [1.5.01.0010 |FOOTREST BRACKET 2 Moy
48 10.01.00430 |BOLT 4 15
49 18.2.01.0010 |RUBBER PAD 16 oo 1
50 6.2.01.0100 [FOOTREST RIGHT 1

51 16.2.01.0180 |FOOTREST LEFT 1

52 ]0.04.00110 [WASHER 8

53 ]0.03.00330 [NUT 16

54 16.2.01.0150 [HEAT INSULATION D ik




4 FRONT BODY

REF.No| PART NO. DESCRIPTION QTY 44 R
1 16.2.01.029001 [FRONT COVER (BLACK) 1 | e A GR )
FRONT COVER (CAMO) 1| R R (GRRD)
2 10.02.01130 |BOLT ST4.8X16 4 | o A UUIRET ST4. 8X16
3 [8.2.01.0130 |FICHE 4 A%
4 |6.2.01.042001 |PLATE TANK (BLACK) || R CRED
PLATE TANK (CAMO) 1 [ b GRED -
5 |6.2.01.003024|FRONT BODY (GREEN ARMY) 1 | (g W12
6.2.01.003023|FRONT BODY (ORANG) AT GRS WY-11
6.2.01.003002|FRONT BODY (RED) L | CARZL) WY-02
FRONT BODY (CAMO) 1 |wiimg GERD
5.2.01.003001 [FRONT BODY (BLACK) L Wi R W01
6 16.2.01.0330 |MUD GUARD RIGHT 1| A%
7 16.2.01.0340 |MUD GUARD LEFT 1R Lg%k
8 18.1.01.0010 |BOLT M6X20 16 |edeigm
9 |0.03.00230 |NUT M6 16 |[RBE M6 (i)
10 |[6.2.01.0570 |SCREW 12 /NEZHKIRET
11 |6.2.01.032023|SIDE COVER RIGHT (GREEN ARMY) 1 iR (CFE0
6.2.01.032024 |SIDE COVER RIGHT (ORANG) 1 AR R ED
6.2.01.032002|SIDE COVER RIGHT (RED) 1 [ CRHZ0D
SIDE COVER RIGHT (CAMO) L L GER)
6.2.01.032001 |SIDE COVER RIGHT (BLACK) L At CRED
12 |6.2.01.031023|SIDE COVER LEFT (GREEN ARMY) 1| 2emit (s W12

6.2.01.031024

SIDE COVER LEFT (ORANG)

JEMIRR WG FD

6.2.01.031002

SIDE COVER LEFT (RED)

ZEARR. CAHZD

SIDE COVER LEFT (CAMO)

JEMIAR CGER)

6.2.01.031001

SIDE COVER LEFT (BLACK)

M CRED




REF.No| PART No. DESCRIPTION QTY 2R
1 |3.1.01.1000 |TIE ROD ASSY 2 |
2 16.2.01.0450 |[A - ARM SHIELD RIGHT 1 |RrAashE
3 |3.1.01.1040 |TIE RODEND B 2 |ERKB
4 10.03.01320 |NUT(RIGHT) 2 |eEEE M12x1. 25
5 |[3.1.01.1020 |TIE ROD 2 |BEhT
6 [8.2.01.0020 [NUT(LEFT) 2 |EE BT R IR R
7 |3.1.01.1010 [TIERODENDA 2 |ERKATA
8 [0.01.00733 |BOLT M10X1.25X55 2 |iE#MI0X1. 25X55
9 |0.04.00410 |WASHER 4 |#@EL0
10 [0.03.01030 |NUT M10X1.25 2 |JFHEEEE MIOXL. 25
11 |0.08.02300 |COTTERPIN 2 |JFO4S 2.5X20
12 |4.2.01.1010 [BALL JOINT STUD 2 |V AR SRR TY
13 |4.2.01.1020 [BALL JOINT MOUNTING BRACKET 2 |BREREAR
14 |4.2.01.1030 |BALL JIONT CUP 2 B
15 0.02.00830 |BOLT M6X12 4 | FREpTRkIE R MEX15
16 [0.03.01030 |NUT M10 2 |JrHEEEE MI0X1. 25
17 10.08.00100 |COTTERPIN 2 |JFody 2.5X25
18 |1.3.01.1010 |A-ARM LEFT L | EAE SRR
19 |6.2.01.0440 |A- ARM SHIELD LEFT 1 |RrAcshds A
20 10.02.00630 |[SCREW M5X12 4 | S IRET MBX12
21 |8.5.01.0010 |GREASE FITTING 2 |MeMAR
22 |1.3.01.1020 |A-ARM PIVOT SHAFT 2 |neEEh
23 [1.3.01.1030 |BUSHING 4 |pEE :
24 10.04.00810 |WASHER 10 4 |10
25 [8.1.01.0030 |BOLT M10X25 4 |NEHhRIRR
26 [1.3.01.1050 |A-ARM RIGHT 1 | FAERRAN
27 10.03.00530 |NUT M10X1.25 2 |uEB M10x1. 25
28 (0.01.02730 | BOLT M10X1.25X55 2 |2k M10x1. 25x55




6 WHEEL FRONT

REF.No| PART No. DESCRIPTION Q'TY s
1 ]0.02.02430 |BOLT M8x20 - 8 AN P kg T M8X20
2 [8.1.01.0040 [STUD STEE| WHEEL 8 igpe
8.1.01.0050 STUD ALUMINUM WHEEL 8 [WCIRMREY CHistHy L)
3 141.01.0012 |WHEEL HUB | RONT 2 iirftas
4 [41.01.0130 |TIRE FRONT(ON-ROAD) 2 [HEIAAT25X8-12 (A B 7Ear)
4.1.01.0120 |TIRE FRONT(OFF-ROAD) 2 |AIEIHAT25X8 12 GEERRG )
5 [41.01.0210 [PLUG pIpy 2 |UIEALY
6 0.03.00530 |NUT M10X1 25 8 |BREE MI0X1. 25
8.2.01.0040 |NUT ALUMINUM WHEEL 8 |ATARBISIR R ChanamL )
7__]41.01.0170 [Riv | RONT STEE| 2 |Hifed (i)
4.1.01.0182 RIM FRONT ALUMINUM 2 |WHH A S, Bk
8 18201.0150 |sLoTTED NUT M16X1.5 2 [T EIMI6X 1. 5
9 [0.08.00200 [cOTT R PIN 2 o aes
10 16.2.01.0470 | HUB cap 2 |#Bah
11_0.04.03450 |WASHER - 2 | 16x36x3
9




7 WHEEL REAR

REF.No.| PART No. DESCRIPTION 4
1 |0.03.00530 | NUT M10X1.25 JERE M10x1. 25
2 16.2.09.0050 [BUSHINGII REIES
3 |1.3.09.1000 |TOP, SWING ARM,LEFT Fr ) LR AT
4 |1.3.09.0020 |BUSHING 16x74 10 [#1&16x74
5 14.1.09.0031 |WHEEL BOSS,LEFT 1 e aieanigE Bk
6 0.05.02600 |BEARING 2 |#l7&DACA07440
7 18.1.01.0040 |STUD,STEEL WHEEL 8 |cHaRk:
8.1.01.0050 |STUD,ALUMINUM WHEEL 8 |meEiEk GERAELD
8 [0.04.03810 |BEAD FLANGE 2 |[FLHIBRER R 75
9 141.01.0081 |WHEEL HUB,REAR 2 |EieEA
10 |1.3.09.3000 |TOP, SWING ARM,RIGHT 1 e LR AL
11 14.1.09.0011 |WHEEL BOSS,RIGHT 1 |tEse s QbR
12 11.3.09.2000 |DOWN, SWING ARM,LEFT 1 | PR ALl
13 |4.1.01.0160 |TIRE REAR(ON-ROAD) o |JE#raar2sx10-12 (A B {20
4.1.01.0150 |TIRE REAR(OFF-ROAD) 2 |JE#kAT25x10- 12 GRRETAR)
14 |4.1.09.0060 |RIM REAR,STEEL 2 |t
4.1.09.0070 |RIM REAR,ALUMINUM o e GBEE, IR
15 |1.3.09.4000 |DOWN, SWING ARM,RIGHT L | HJe R A
16 [6.2.09.0060 |BUSHING III 8 (WHIEL
17 |8.8.09.0010 |WASHER 4 |38)710.5%49x2. 5
18 |0.01.12433 |BOLT 4 |IBUM10x1. 5x65
19 (0.02.02430 |BOLT 8 | M AT R IRETMSx20
20 (0.01.12133 |BOLT 10 |I2HM10x1. 256x95

10




8 BACK-WHEEL DRIVE

REF.No,| PART No. DESCRIPTION QTY 2K
1 |3.1.01.0040 |ROLL PIN 1 |#ik48x40
2 |3.1.09.0010 |GIMBAL JOINT 1 Jrm sl
3 [0.01.01733 |BOLT M10x1.25x60 2 |E#M10x1. 25%60
4 ]0.03.00530 | NUT M10X1.25 4 |sEBIM10x1. 25
5 [4.2.00.0020 |ABSORBER REAR(BLACK) 2 |EWiEAs (BAD
4.2.09.0010 |ABSORBER REAR(RED) 2 |EwsEas (o)
6 |0.02.04430 |BOLT M12X25 8 | S AR F S IRETMI2x25
7 [1.3.09.0010 |STATOR 1 | e AR .
8 |3.1.09.0020 |BACK DRIVE SHAFT 9 |pyshersesn 1
9 10.01.02730 |BOLT M10x1.25x55 2 |4EAeM10x1. 25%55
10 |8.2.01.0060 |[BALL NUT L |ERRIREE
11 |0.04.01810 |WASHER 16 1 |#p#aie
12 10.04.02650 |WASHER 16 1 |#Jr16x30x3
13 {0.01.03150 |BOLT 1 484 M16x2x50
14 10.01.11933 |BOLT 4 |[ZEEM10x1. 25x65
15 {8.8.09.0020 |WASHER 8 |#v11x32x3
16 6.2.09.0010 |BALANCER BUFFER 8 | FHraS R
17 ]0.01.01230 |BOLT 2 |EHM8x45
18 16.2.09.0020 |BUSHING I 2 |mEhE
19 [1.4.09.0010 |BALANCER TUBE 1 | PR E
20 [1.4.09.0020 [BALANCER BRACKET 2 PR A
21 ]0.03.00130 [NUT 2 |MRABIMS
22 11.4.09.0030 |BALANCER COUPLING 2 PGSR

12




9 REAR GEAR-BOX

REF.No| PART No. DESCRIPTION QTY Y
1 [3.3.09.0000 |REAR GEARBOX ASSY 440
2 [8.9.01.0020 |SEAL 50x70x8
3 [3.3.01.0010 |ouTPUT COVER |
4 [32.01.0010 [DOWEL PIN 10
5 [8.3.01.0020 |0-RING 176X2.65 | 6X2, 6
6 [8.8.01.0040 |WASHER | ,
7 [8.58.01.0050 |WASHER | o
8 |3.3.01.0040 |THRUST BUTTON | | Bxl2. 8x12. 8
9 [0.05.00500 [BEARING 110 B 6010
10 [3.3.09.0020 |RING GEAR L[ b 0
11 3.3.01.0060 | VENT o
12 [3.3.01.0070 |BEARING L L o
13 |3.3.01.0080 |DRIVE HOUSING R
14 18.1.01.0060 |OIL PLUG 2
15 |8.8.01.0060 |WASHER )
16 [8.9.01.0020 |SEAL 50x70x8 _
17 |0.08.00600 |BUSHING P23X20X15 _
18 [3.3.09.0010 |PINION SHAFT |
19 [0.05.00600 |BEARING 6306ST 1
20 |8.7.01.0010 |BEAD FLANGE 1
21 |8.3.01.0030 [O-RING 79x4 1
22 |3.3.01.0130 [INPUT COVER T
23 [0.01.03430 [BOLT M8X28 10 ligh wexos
24 |3.4.01.0120 [SEAL 25x35x7 1 |whosxasyy
25 10.01.01230 |BOLT M8x45 2 igk wsxas
26 |6.4.01.0040 | CLIP 10 2 | R0

13



10 FRONT GEAR-BOX

"

20 87

S

REF.No.| PART NO. DESCRIPTION QTY 4 R
1 34.01.0001 |FRONT GEAR-BOX 1 |TaRE (B 7K)
2 0.02.02030 |BOLT M5x25 1 | IS T 5 R IR Mbx 25
3 0.01.05230 |[BOLT M8x25 11 [EFEMBX25
4 3.4.01.0010 |FRONT GEAR-BOX COVER 1 |
5 3.4.01.0020 |ADJUST CHUNK 1 [k
6 3.4.01.0030 |COPPER CHIP 1 |WiA
7 3.4.01.0040 |REVOLVE CHIP 1 |Bhk
8 0.03.02050 [NUT M5 1 |BEM5
9 3.4.01.0060 |BEAD FLANGE 1 19¢
10 | 3.4.01.0070 |SEAL 35x47x7 2 |nhdsr35x47X7
11 3.4.01.0080 |O-RING 170x2.3 1 |0JERE170X2. 3
12 | 3.4.01.0280 |OUTPUT GEAR 1 | HEL
13 0.05.02500 |BEARING 6007 2 |HhK6007
14 | 3.4.01.0100 |INNER SPINDLE,RIGHT 1 |[ANE
15 34.01.0110 |{CONJUNCTION BULK 1 |EERE
16 0.02.02730 |BOLT M8x20 8 | NARFESLIRETMBX20
17 | 3.4.01.0120 |SEAL 25X35X5 1 |uhE25X35X7
18 34.01.0130 |INPUT GEAR COVER 1 |AT b
19 3.4.01.0140 |O-RING 70x2.2 1 |0/ERET70X2. 2
20 | 3.4.01.0150 |INPUT GEAR 1 AN
21 3.4.01.0160 |[NEEDLE BEARING 17x30x2 1 |[&EHZK17X30X2
22 | 3.4.01.0170 |IMMOBILITY SHELF 1 |[fRErLE
23 | 3.4.01.0180 |INNER SPINDLE,LEFT 1 |z
24 | 3.4.01.0190 [WASHER 12 (I El )
25 | 6.4.01.0040 | CLIP 10 1 [ R0
26 | 3.3.01.0060 | VENT 1 [Etril A
27 | 3.4.01.0200 |DRIVE HOUSING 1 ik

14




11 FRONT-WHEEL DRIVE

REF. No| PART NO. DESCRIPTION QTY 4 T
1 3.1.01.0040 |ROLL PIN 8x40 1 |#PERI8x40
2 3.1.01.0050 |GIMBAL JOINT ASSY 1 sl
3 4.1.01.0250 |FRONT DRIVE SHAFT 2 |AsbERGER
4 0.04.00410 |WASHER 4 |HEL0
5 0.04.00810 |WASHER 4 |3ER10
6 8.1.01.0030 |BOLT M10X25 4 |AE RS IRkE
7 4.1.01.0260 |BEAD FLANGE 2 |HH AR 22 P T

16




12 TRANSMISSION

TN

®
g

REF.No| PART NO DESCRIPTION QTY S
1 3.2.09.0001 |TRANSMISSION ASSY 1 |AREAS R
2 0.01.03430 |BOLT M8X28 17 |ig4e M8X28
3 3.2.01.0040 |MAIN COVER 1 |BEs AT
4 3.2.01.0010 |DETENT PIN 2 |EfrEg11x9
5 0.05.00700 |BEARING 6205c3 4 |Hhzk 6205C3
6 3.2.01.0051 |INPUT SHAFT 1 |
7 3.2.01.0060 [CHAIN 1 [N
8 3.2.01.0070 |GEAR 16T 1 R Eghibie
9 0.05.00800 |BEARING 6204 3 | 6204
10 3.2.01.0080 |GEAR HELICAL 35T 1 |k
11 3.2.01.0090 [INTERLOCK PIN 2 |BRATER
12 | 3.2.01.0100 |INTERLOCK BRACKET 1 [BRATSER
13 3.2.01.0110 |SPRING 1 |FRALHes
14 | 3.2.01.0090 |INTERLOCK PIN 1 |BRAER
15 0.02.00630 |SCREW M5X12 2 AR L IRE] M5X12
16 | 8.8.01.0070 |SPACER 1 |#J)725.5A
17 3.2.01.0141 |GEAR 31T 1 |EE B
18 | 8.4.01.0010 |[NEEDLE BEARING 25 1 [REHEK25X29X10
19 | 8.8.01.0080 |WASHER 1 |#)725.58
20 0.04.01310 |BEAD FLANGE 1 |$4HE25x1. 2
21 3.2.01.0170 |SHIFTER GEAR(PINACOID) 1 | RS
22 0.04.01410 |BEAD FLANGE 1 |#4E32
23 | 8.8.01.0090 |WASHER 1 |#432.5
24 | 3.2.01.0190 |[SPROCKET 24T 1 | B
25 | 8.4.01.0020 |[NEEDLE BEARING 25 1 | &32x37x12. 5
26 | 8.8.01.0090 |WASHER 1 |#F32.5
27 | 3.2.01.0220 |SHAFT 1 |8

17




12 TRANSMISSION REF.No| PART No. DESCRIPTION QTY 4 H
28 | 8.4.01.0010 |NEEDLE BEARING 25 1 |dkhihA&25X29X10
29 | 3.2.01.0230 |GEAR 35T 1 [EENFh AR
30 8.8.01.0090 |WASHER 1 |#)732.5
31 0.04.01310 |BEAD FLANGE 1 [#4PE25x1. 2
32 | 3.2.01.0250 [SHIFTER GEAR(MONOHEDRAL) 1 |PRmirs
33 | 8.8.01.0100 |WASHER 1 |[#h20
34 0.03.00130 |NUT M8 2 |uEEHM8
35 0.04.00310 |WASHER 8 2 |8
36 3.2.01.0200 [SPLINE BOARD 2 |EEER
37 0.04.01510 |BEAD FLANGE 2 |#4E19
38 | 8.8.01.0110 |WASHER 2 |HEA
39 | 3.2.01.0290 |VENT TUBE 1 |EEAEAE
40 | 3.2.01.0300 |[VENT TUBE FITTING 1 pEss
41 3.2.01.0310 |SHIFT FORK HIGH/REVERSE 1 |EEBRIR X
42 0.02.00130 |SCREW M4 8 [MEETM4x10
43 0.04.01610 |WASHER 4 8 |4
44 | 5.3.01.0030 |GEAR INDICATOR SWITCH,UP 1| EREHR
45 3.2.01.0321 |GEARCASE,RH 1 |Asdsaan st
46 | 8.9.01.0050 |SEAL 25X47X8 4 |#hE25X47X8
47 8.1.01.0170 |BOLT 1 |ohigseMi2xl. 25x27
48 0.06.00400 |O-RING 2 |ofERE14X2. 65
49 0.05.00800 |BEARING 6204C3 1 |%h& 6204C3
50 | 3.2.01.0340 |GEAR HELICAL 46T 1 [y
51 0.02.00430 [SCREW M6X10 4 |4BETMEX10
52 | 3.2.01.0350 |BEARING RETAINER PLATE 1 |BRRR
53- | 8.7.01.0020 |BEAD FLANGE 1 |$4RE25x2
54 0.05.01000 |BEARING 6305ST 1 |#h& 6305p6

18




, 12 TRANSMISSION REF.No| PART No. DESCRIPTION QT s

| 55 3.2.01.0370 |PINION SHAFT 10T 1 |rhIAgED
56 3.2.01.0380 |SHIFT FORK LOW 1 &R X

,J,,, 57 5.3.01.0260 |GEAR INDICATOR SWITCH,DOWN 1 | FRYEITR

| 58 0.04.01910 |[BEAD FLANGI 2 o is

| 59 | 3.2.01.0390 |SHIFT ROD LOW 1 |#EEB

I 60 | 3.2.01.0400 |SHIFT ROD HIGH/REVERSE 1 |REA

| 61 | 8.8.01.0120 |WASHER 1 |BEB

| 62 | 3.2.01.0420 |GEAR 1 |EgREhEnHE dide
63 | 3.2.09.0010 |SHAFT REAR OUTPUT 1 EEaEh

_, 64 | 3.2.01.0440 |THRUST BUTTON 1| PR

| 65 | 8.8.01.0130 |WASHER 1 |HEIC
66 8.8.01.0050 |WASHER 1 |#ED
67 3.2.01.0010 |DETENT PIN 1 e LIX9

, 68 | 3.2.01.0471 |COVER 1 | AEHAR T
69 3.2.01.0480 |DRAIN SCREW 1 [t
70 | 8.8.01.0140 |WASHER B 1 |#EHB
71 8.9.01.0050 |SEAL 25X47X8 4 |3 25X47X8
72 | 3.2.01.0550 | REAR OUTPUT SPROCKET 1 |agRshiliaiie

, 73 | 8.8.01.0060 |WASHER A 1 |gda

| 74 | 3.2.01.0510 |SPROCKET 1 RS
75 0.01.01130 [BOLT MB8X33 3 |[BEkEMSX33

| 76 0.01.03630 |BOLT M8X28 1 | FEMBX28
77 3.2.01.0530 |SHAFT FRONT OUTPUT 1 sl
78 | 3.2.01.0540 | FRONT OUTPUT SPROCKET 1 |AvsREhEN R
79 | 3.2.01.0520 |CHAIN 1 |RTHE
80 | 3.2.01.0560 |BUSHING P22x19x20 1 |#hEEP22x19x20




13 SUPPORT BRACKET

REF.No.| PART No. DESCRIPTION QTY E4s
1 |2.7.01.0010 |GEAR BOX BRACKET RIGHT 1 |G SR
2 10.02.00330 |BOLT M12X20 o |mocsmmEEsgk m2x20
3 10.04.00910 |WASHER 12 2 |12
4 |2.7.01.0020 |GEAR BOX BRACKET LEFT 1 | AR
5 10.01.01130 |BOLT M8X33 3 [k M8X33
6 |0.04.00410 [WASHER 2 [E10
7 10.04.00810 |WASHER10 2 |3meR10
8 10.01.01930 |BOLT M10X20 2 [igE M10X20
9 10.01.00930 |BOLT M8X20 2 |IEHE MBX20
10 ]0.03.00130 [NUT M8 2 |UBBE M8
11 |2.7.01.0030 |GEAR BOX BRACKET DOWN 1 AR 2 e
12 |0.01.02930 |BOLT 2 |#BE M10X1.25X68
13 |2.7.01.0040 |GEAR BOX BRACKET UP I |AETA A
14 10.03.00530 |NUT M10 2 |ERE M10X1. 25

20




14 SHIFT ROD

REF.No.; PART No. DESCRIPTION QTY EAS
1 4.6.01.1000 [SHIFTER ASSY MOUNTING LR s
2 14.6.01.4000 |SHIFTER MOUNTING ROD B 1 | BB
3 |4.6.01.3000 |[SHIFTER MOUNTING ROD A I SR iR
4 14.6.01.0020 |SHIFTER MOUNTING BRACKET ISt s s
5 10.01.02530 |BOLT M6X40 2 |[EEEV6X40
6 ]0.01.02430 |BOLT M6X35 2 [WEFEMEX35
7 10.04.00110 |WASHER 6 L |36
8 ]0.03.00330 [NUT M6 8 [UEBEMG
9 |0.04.00610 [WASHER 6 4 |6
10 ]0.01.00430 |[BOLT M6X15 4 |[MF MeX15
11 |4.6.01.1080 |BIG SPRING P NS
12 |4.6.01.1090 [DETENT PIN P A
13 |4.6.01.1100 [DOWEL PIN L | BRAAS
14 |4.6.01.1110 |SHIFTER PEDESTAL 1 | R
15 |8.3.01.0040 [O-RING 2 |0MIE9. 4X1. 6
16 |4.6.01.1130 [SELECTOR SLIDES HIGH 2 AT
17 14.6.01.3020 |[SHIFT LEVER (S B S
18 |4.6.01.1070 |SMALLSPRING IR N
19 |4.6.01.1140 [SELECTOR SLIDES LOW 1 (&G
20 |4.6.01.1010 |BOOT 1 BT
21 (0.01.00430 |BOLT M6X15 2 |IE# M6X15
22 |0.04.00610 |WASHER 6 1 |9itke
23 |0.04.00110 |WASHER 6 L |6
24 14.6.01.1020 |KNOB 1 |ERBET
25 0.01.06920 |BOLT M6X15 4 I M6x12
26 |0.04.00110 |WASHER 6 1376




14 SHIFT ROD

20.._

23~

24

REF.No| PART No. DESCRIPTION QTY e
27 46011040 |SERUM CAP 1 TRAINGE
28 |46.01.1050 |IMMOBILITY ball [ | EeE
29 |4601.1060 [PIN I i
30 |4.6.01.4010 [SHIFT ROD COUPLER L [ERRATA
31 [4.6014020 [SHIFT ROD HIGH/REVERSE L | BEER AR
32 46013010 [SHIFT RODEND 2 2 | HRiEk2
33 |4.6.01.23040 ISHIFT ROD END 1 2 [HREik
34 [0.03.01420 |NUT M6 3 |k Me
35 |4.6.01.3020 [SHIFT ROD IO B3t
36 /82010070 [NUT M6 2 BT B

22




15 SHOCK ABSORBER FRONT REF.No| PART No. DESCRIPTION QTY xR

1 ]4.2.01.1130 |AMORTISSEUR ,FRONT (BLACK) 2 e CR)
4.2.01.1131 |AMORTISSEUR FRONT (RED) 2 AT (A1)

2 [0.01.02630 |[BOLT M8X55 1 X55

3 |0.03.00130 |NUT M8 4

4 [8.5.01.0010 |GREASE FITTING 2

5 ]0.05.00400 |BEARING 2 |Hh&DAC35640037

6 ]0.04.01210 |BEAD FLANGE 2 |3kE6s

7 |42.01.1140 |STRUT BODY LEFT 1 |l 28 A S g

8 ]4.2.01.1150 |STRUT BODY RIGHT L |myoEa i

9 ]0.03.01530 |NUT M14X1.5 2 |MERF M14X1.5

10 18.8.01.0150 |WASHER 14 2 |Hvi4

11 14.2.01.1050 [SPACER RUBBER 2 |k

12 |4.2.01.1060 |UPPER PIVOT BALL 2 |ERmiA

13 18.2.01.0080 |[NUT M14X1.5 2 |EEEM14X1. 5

14 14.2.01.1080 |LOWER PIVOT BALL 2 [ERwip

15 14.2.01.1090 |SPRING RETAINER 2 | el i o e

16 14.2.01.1100 |SPRING (BLACK) 2 |HrRREE ()
4.2.01.1101 [SPRING (RED) 2 |wrEEnE (e

17 14.2.01.1110 |STRUT BUMPER 2 | TR A IR AL

18 18.8.01.0160 |WASHER 2 |K#E

23



15 STEERING COLUMN

o ﬁll.m._lum_‘ _m”\. R )
RS IN 5 N
) ”_. _.....%u ,..,,.w_. ..,.//«. ﬂ\. Jﬁ@.
1z 7 A = .
) AN
5 KO
Y )4
x. x..x y y 5%
5 \. ¢
Py 2
¢ 3

REF.No.| PART No. DESCRIPTION QTY B
1 0.03.00130 |NUT M8 4 [WEBE M8
2 |8501.0010 |GREASE FITTING 1 |WiAE M6
3 [1.2.01.0010 |BUSHING 2 |mIEE
4 112010020 |STEERING CLAMP REAR S P S v ipreg S
5 [1.2.01.0030 |STEERING CLAMP FRONT VO P ok S 2 1!
6 |8.1.01.0070 |BOLT 4 |REEE
7 [1.2.01.0050 |STEERING COLUMN L |5 A F
8 [1.2.01.0060 |CUP 2 |y
9 [88.01.0250 |WASHER 2 |25
10 [1.2.01.0080 |BEARING RETAINER 1 |HiREEE
11 |0.05.00300 |BEARING 1 |HiA&CS205LU
12 |0.04.00710 |WASHER o |mng
13 [0.03.01230 |RETAINER NUT 1 [JFMEIZEE M24X2
14 [0.08.00400 |[COTTER PIN [ [JFEgy 5%40

24




17 ELECTRICAL SYSTEM

REF.No.| PART No. DESCRIPTION QTY HFR
1 [0.02.00530 [BOLT M6X22 2 | AR LIEAT Mex22
2 15.3.01.0240 [IGNITON COIL AND WIRE 1 |mfEfy
3 ]5.3.01.0081 |REGULATOR RECTIFIER 1 |BRBRIES (KO
4 ]0.01.01830 |BOLT MB6X20 5 |1EFeMex20
5 |5.3.01.0064 |WIRING HARNESS 1 SRR CRbE, B kD
6  |5.3.01.0140 |BATTERY 1 b2y 14an
7 15.3.01.0280 |RESISTANCE 1 |k
8 15.3.01.0040 [STARTER RELAY 1 gk g
9 15.8.01.0052 |REVERSE SPEED LIMITER 1By (i
10 [5.3.01.0110 |HORN 1 [y
11 15.8.01.0150 |75 AMP FUSE 1 |75k s 4
12 15.3.01.0160 |15 AMP FUSE 2 15T 2
13 15.3.01.0170 |3 AMP FUSE 1 |3 %pih g
14 15.3.01.0210 |CAPACITOR 1 [HRe
15 15.3.01.0220 |TCI 1 ik
16 ]5.3.01.0320 |COVER OF CHARGE Lo |Fe b e 2
17 15.3.01.0301 |CHARGI: FAUCET [ B iE N
18 10.02.00730 |BOLT M6X15 2| S MeX 15
19 ]5.2.01.0050 [REAR BLINKER RIGHT 1 Hadisigr
20 [5.2.01.0060 |REAR BLINKER LEFT 1 LR kT
21 15.2.01.0150 |REAR BLINKER BULB 2 ¥k

22 |5.3.01.0251 |GEAR SENSOR 1 |tk ke

23 ]5.3.01.0311 |CONNECTING LINE, SENSOR A T,

24 [5.3.01.0230 [POSITIVE CABLE 1 |tk

25 [0.02.00930 |BOLT ST4.2X12 2| TR I B0ET ST4. 2X12
26 |52.01.0071 |[LICENSE PLATE LIGHT 1 [EET Ao

27 |5.2.01.0013 |HEAD LIGHT, FR R 1 ARSI (Rickss, i A

25




17 ELECTRICAL SYSTEM

REF.No.| PART No. DESCRIPTION QTY & F
28 15.2.01.0023 |HEAD LIGHT, FR, L 1 VeI Gk, B KO
29 |52.01.0100 |[HEADLIGHT BULB (big) 2 |RHT ST AT
30 |5201.0130 |HEADLIGHT BULB (small) RN IPNIESRC!
31 |52.01.0033 |TAILLIGHT, L 1 RN G, Bi7kO
32 |5201.0043 |REARLIGHT, R 1 PAERIT CQGE, KO
33 15.2.01.0120 |TAILLIGHT BULB (big) 2 RIS
34 52010140 |TAILLIGHT BULB (small 2 NJE R AT
35 |6.2.01.0500 [BATTERY RIBBON 1 Ly
36 |53010180 |FLASHER RELAY ASSAY 1 e
37 |53.01.0071 |HAZARD LIGHT SWITCH 1 JaaFr i Wido




18 BRAKING SYSTEM

REF.No| PART No. DESCRIPTION QTY SR
1 |4.3.09.1011 |GRIP BRAKE 1 |FRAE (Whs, Bi7K)
2 14.3.09.1021 |FOOT BRAKE 1 |BRILE (bR, B7KO
3 |4.3.01.3081 |FRONT DISC BRAKE PLATE 2[RRI GRS
4 14.3.09.1030 |REAR DISC BRAKE PLATE,RIGHT 1 | A2
5 14.3.09.0010 |MAIN BRAKE PUMP (I E=ii ke
6 |4.3.01.3021 |HAND BRAKE HOSE I 1| FREE T
7 14.3.09.0020 |HAND BRAKE STEEL TUBE 1 | TR
8 [4.3.01.3041 |HAND BRAKE HOSE 1 | TR
9 14.3.01.3051 |REAR PUMP LEFT 1 | FERBRIE
10 |4.3.01.3370 |BACK FRICTIONAL PLATE 2 |EEERIEEE )
11 0.04.00410 |WASHER 10 2 |#E1L0
12 [0.01.02030 [BOLT M10X1.25X20 2 |#EE MI0X1. 25X20
13 |0.02.04330 |BOLT 4 SRR ERET M5X35
14 ]0.03.00430 [NUT M5 4 [EER5
15 |4.3.01.3030 |REAR BRAKE HOSE 1 |ERENE
16 |4.3.01.3190 |FRONT BRAKE HOSE RIGHT 1 [ ER
17 |4.3.01.3350 |[FRONT FRICTIONAL PLATE 6 |ArERR
18 |4.3.01.3210 |RUBBER TUBE 2 |BEE
19 |4.3.01.3200 |[FIXUP HOSE CARD 2 |mEREE R
20 |4.3.01.3220 |FRONT BRAKE HOSE LEFT 1 |LRiRmE
21 |4.3.01.3070 |BRAKE CALIPER LEFT 1 |Zedidlsh R
22 4.3.09.0030 [FOOT BRAKE HOSE [ 1 A
23 [4.3.01.3180 |BRAKE CALIPER RIGHT 1 [T R
24 |4.3.09.0050 |BRAKE LINE COUPLER III 2 |=m
25 |4.3.09.0060 |FOOT BRAKE HOSE III 1 |BFEE
26 [4.3.01.3130 |FOOT BRAKE PUMP 1 |BFIEE
27 |4.3.01.3150 |OIL CUP HOSE 1 |

27




18 BRAKING SYSTEM

REF.No| PART No. DESCRIPTION QTY 2]k
58 [4301.3170 |OIL CUP 1 | AR

004.00310 |WASHERS 6 |#K8
004.00710 [WASHERS 6 |8
00102133 |BOLT M8X25 6 |iZkMBX25
4309.0040 |FOOT BRAKE HOSE 1 1 |REE I
43013100 | FRONT BRAKE PUMP RIGHT 1 |LERERIR
0.01.00630 |BOLT M6X20 3 |iEEEMEX20
41 501.3000 |BRAKE PEDAL ASSY 1 | AL
1501.3030 |BRAKE PEDAL 1 | TR R
15013010 |RETURN SPRING 1 R BT
415.01.3020 |FOOT BRAKE MOUNTING PLATE 1 | BREET SRR
8801.0260 [WASHER 1 |#fE14.5
0.04.01010 |BEAD FLANGE 1 |EhE B R e
0.03.00330 |NUT M6 2 |iEEMe
0.01.00630 |BOLT M6X20 3 |iEEEMEX20
4301.0120 |SPRING, STOP SWITCH 1 |BIZERR
43.01.0081 |STOP SWITCH REAR 1 [mRIIER BAO
4309.1040 |REARDISC BRAKE PLATE,LEFT 1 | EmeRRE

28




19 BUMPER & RACK [REF.No| PART NO. DESCRIPTION QTY LR

1 |1.4.09.0060 |BUMPER 1 |REATAT
2 |1.4.09.0120 |CONNECTIVE 1 |[REAT T 23R
3 [1.4.09.0090 |CONNECTON BRACKET 1 | R B
4 11.4.09.0071 |FRONT FRAME 1 ATSRZRAM (BRAR)
5 [1.4.09.0080 |[REAR FRAME 1 |E5RARALN
6 |1.4.01.0070 |TRESTLE 2 LEFT 1 | BBt A RS
7 [1.4.09.0130 |TRESTLE 3 LEFT I e
8 [1.4.01.0090 |PROTECT POLE 2 |RFEBH AR
9 |1.4.01.0100 |TRESTLE 2 RIGHT L AT B
10 |1.4.01.0100 |TRESTLE 3 RIGHT 1 RS R
11 |5.2.01.0110 |REFLECTOR(YELLOW) 2 AR GE)
12 |5.2.01.0090 |[REFLECTOR(RED) 2 |ERFEHEH)
13 (0.01.01230 [BOLT M8X45 4 |hE#E MBX45
14 ]0.03.00130 |NUT M8 20 |42 M8
15 ]0.01.01530 |BOLT M8X90 2 |#EFE M8X90
16 ]0.01.01330 [BOLT M8X68 4 |iB#e MBX68
17 |0.01.00630 |BOLT M6X20 8 |iE4 M6X20
18 ]0.01.00930 [BOLT M8X20 12 U848 M8X20
19 10.01.01130 |BOLT M8X33 2 [MEFE MBX33
20 [0.04.00110 |WASHER 6 4 |6
21 [0.03.00330 |NUT M6 4 |4REE M6
22 |[8.1.01.001C |BOLT M6X20 14 |=HER

) 23 |8.1.09.0010 |BOLT M6x48 4 |REHIEH6x48
24 ]0.03.00430 |NUT M5 4 |9EREM5
25 [0.04.00310 |WASHER 8 2 |®H8
26 |0.04.00710 |WASHER 8 2 |##ks

29

L 1




19 BUMPER & RACK

REF.No.| PART NO. DESCRIPTION QTY 2R
27 100101030 |BOLT M8X30 2 |HEF M8X30
28 [53010090 |RETRACTOR LA HLE
29 |0.0100930 [BOLT M8X20 4 |HEEEMBX20
30 |0.0300130 |NUT M8 4 |MERIMS
31 15.301.0361 |RETRACTOR SWITCH 1 |G
32 |5.3.01.0100 |GUIDE SLOT 1 |meiggn e
33 153010420 |PLANK,CONTROL I G REE s R s
34 53010430 |STATOR CONTROL I | s A e AR
35 (14010120 |[TAILLIGHT STRENGTHEN 2 |RAT AR
36 |0.01.00430 |BOLT M6X15 2 |WREE M6X15
37 |0.04 00610 |WASHER 6 2 |#Eke
38 [0.0400110 |WASHER 6 2 |H6
39 [2.9.01.0090 [MOUNTING PAD 1 | S i #50X22X5
40 |0.01.00330 [BOLT M6X12 2 |WEAE MEX12
41 |0.03.00230 |NUT M6 2 |¥ERE M6 (BHWE)
42  11.4.09.0100 |BUMPER ADORNING I 2 |[fRBEATEEANG S T
43  11.4.09.0110 |BUMPER ADORNING II 2 |PRBEAT R 25 11
44 |1.4.09.0040 [FRONT FRAME COVER BOARD [ L
45 |1.4.09.0050 |REAR FRAME COVER BOARD 1 |EIR%E Bk
46 |5.3.01.0380 [SWITCH BRACKET 1 |5 48
47 [5.3.01.0094 |CONTROL,RETRACTOR 1 |EEsIbESa
48 |5.3.01.0093 |RELAY,CONTROL 2 |EEBIPLEE Gk AR

30




20 CYLINDER

9

REF. No.|PART NO. DESCRIPTION QTY R
1 2.1.01.1010 |CYLINDER HEAD ASSY 1 [VREL LA 1
2 12.1.01.0430 |[PIPE 1 1 PR
3 6.4.01.0090 |HOSE CLAMP 12 2 | F#Eo12
4 0.01.00330 [BOLT M6X12 1 [184 M6X12
5 8.8.01.0180 |GASKET 6 1 |HE6
6 0.01.03820 |BOLT M8X36.5 2 [XEkUEM M8X36. 5
7 2.1.01.0420 |DETENT PIN 8X14 2 [EAHE10X14
8 8.3.01.0050 |O-RING 95X3.3 1 |0E!IME95X3. 3
9 0.02.01240 [BOLT 2 |AsSmIEE M6X20
10 2.1.01.0360 |VALVE COVER INTAKE 1 |ESI#%
11 ]2.1.01.0370 |[VALVE COVER EXHAUST 1 [HSTE
12 8.3.01.0060 |O-RING 57.5X2.3 2 |0%YPE57.5X2. 3
13 ]0.02.01240 [BOLT 5 |7 A ERAEMEX20
14  18.2.01.0090 |NUT 4 |FHEEIEEINS
15 [8.8.01.0170 |WASHER 4 |8
16 2.1.01.0380 |GASKET CYLINDER HEAD1 1 |ELE#HI73
17 ]2.1.01.0390 |PIN DOWEL 10X16 2 |ETH#4S14X16
18  [8.1.01.0080 |BOLT 2 |IBFEM6EX120
19  [2.1.01.0570 |PLUG SPARK(NGK DR8EA) 1 |:kqLZEDRSEA
20 |2.1.01.0400 |CYLINDER (1) 1 & agn
2.1.01.0401 |CYLINDER (2) 1 |EL4E 24D
21 |2.1.01.0410 |GASKET CYLINDER 1 |Tk#173
22  ]2.1.01.3020 |BREATHER ASSY (&
23  ]2.1.01.3010 |BREATHER I 1 PR I
24  ]2.1.01.3030 |TUBE TIE-IN 1 |k

31




CRANKSHAFT COMP

PART NO. DESCRIPTION 44K

1 2101.0010 |[CRANKSHAFT ASSY T4

2 8.2.01.0100 |NUT M16X1 IR BIML6X1

3 |8.8.01.0190 |WASHER HE 16

4 |2.1.01.0020 |KEY WOODRUFF S 5

5 |2.1.01.0060 |[PISTON (YELLOW) STIE (HE)
2.1.01.0061 |PISTON (BLUED JEE (25{0)
2 101.0040 |[1ST PISTON RING o1 ZEIR
21.01.0050 |2ND PISTON RING 48— G I
21.01.0030 [OIL SUPPLY RING o1 AR
2.1.01.0180 [PISTON PIN T FERY
8.7.01.0030 |BEAD FLANGE ST g4 B

L

32




21 VALVE

11

REF. No.|PART NO. DESCRIPTION QTY IR
1 |2.1.01.0440 |INTAKE VALVE 1 (e
2 2.1.01.0450 |EXHAUST VALVE 1 |
3 |2.1.01.0460 |VALVE SPRING RETAINER,DOWN 2 AT
4 |2.1.01.0470 |INNER VALVE SPRING 2 |IAERsE
5 |2.1.01.0480 |OUTER VALVE SPRING 2 |IIAhEE
6 [2.1.01.0490 |SEAL P R RS NS
7 |2.1.01.0500 |VALVE SPRING RETAINER,UP 2 A b
8 2.1.01.0510 |VALVE COLLET 4 |51k
9 |2.1.01.0520 |ROCKER ARM VALVE 2 Ak m e
10 |2.1.01.0530 |EXHAUST ROCKER SHAFT 1 [Hc Ry
11 2.1.01.0540 |[INTAKE ROCKER SHAFT 1 | R
12 [8.3.01.0140 |O-RING 8.8x1.8 1 |O%URE 8.8X1.8
13 |2.1.01.0550 |VALVE ADJUSTING SCREW 2 =1 geT
14 ]2.1.01.0560 [NUT M6X0.75 2 |1 ATIREIMEXO. 75
33




22

CAMSHAFT CHAIN

16

X

%

18—

i/uﬁ 15,

T,

5

REF. No.[PART NO. DESCRIPTION QTY Ex i
1 24.01.1070 |CAMSHAFT ASSY R i
2 0.05.01100 |BEARING 1 |®izK 6005/P5
3 00501200 |BEARING(B6202Z) 1 |#Eh& 60202/P5
4 24011010 |PLATE 1 PREH
5 24011020 |WASHER 1 |EERF
6 0.01.06920 |BOLT M6X12 2 |8 M6X12
7 124011030 [CAM CHAIN SPROCKET 1 [ERAES R
8 24011050 |BREATHER PLATE2 1 | I
9 24011040 |WASHER PLATE 10 1 |#AH10
10 |0.01.04020 |BOLT M10X1.25X25 1 |iE# M10X1. 25X25
11 |2.4.01.0050 |CHAIN 1 |IER RS
12 |2.4.01.0060 |GUIDE STOPPER1 1 | IEREEA S
13 |2.4.01.0070 [GUIDE STOPPER2 1 |EERBEARIFTALEE
14 |2.1.01.0150 |BOLT 1 | BLIFIRAT
15 |8.3.01.0070 |O-RING 14.5X1.8 1 |oX!fE14. 5X1.8
16 10.02.01340 |BOLT 2 |A AR SKERE] MEX15
17 {2.4.01.0080 |CAM CHAIN TENSIONER ASSY 1 |IERBEA AR AL
18 |2.4.01.0000 |GASKET TENSIONER CASE 1 [EREEAR AR

34




23

WATER PUMP

REF. No.|PART NO. DESCRIPTION QTY 2 H
1 2.1.01.8000 |WATER PUMP ASSY 1 PKELL
2 2.1.01.8020 |HOUSING COVER 1 |
3 2.1.01.8030 |GASKET HOUSING COVER 1 |gE s
4 2.1.01.8040 |BOLT M6X35 3 |HINIEEE M6X35
5 2.1.01.8050 |BEARING 1 AR R
6 2.1.01.8060 |WATER PUMP HOUSING 1 |ZE5%
7 2.1.01.8070 |OIL SEAL 10X21X5 1 |uha10X21X5
8 2.1.01.8080 |MECHANICAL SEAL 1 (WU &
9 2.1.01.8090 |BEAD FLANGE 1 |k
10 |2.1.01.8100 |GASKET 6 1 |ipE6
11 2.1.01.8110 |O-RING 33.5X2.65 1 |OXU[E 33.5X2.65
12 [2.1.01.8120 |IMPELLER SHAFT 2 |
13 |2.1.01.8010 |[IMPELLER 1 |4
14 [0.04.02010 |WASHER 2 |#E8. 2x16x1. 3
15 |2.1.01.0080 |DRIVING GEAR 1 |9shikike
16 |0.04.02110 |BEAD FLANGE 1 | RE s
17 [2.1.01.0220 [JOINT 1 [T AL OKiED
18  10.06.00800 |O-RING 15.5X2.5 2 |OZ4fE 15.5X2.5
19 ]0.02.01340 |BOLT M6X15 2 |NZSAIRET M6X15
20 |2.1.01.0070 |[SHAFT 1 /KZEH
21 |0.08.00800 |DOWEL PIN C3X22 1 |48 C3x22
35




24 RADIATOR

REF. No. [PART NO. DESCRIPTION QTY Z4HR
1 26010010 [THERMOSTAT 1 [ A R A
2 2.6.01.0020 [THERMOSTAT COVER 1 |5efk
3 00201540 |BOLT M6X25 2 |WOSHRIE SKIRE] MEX25
4 2.6.01.0031 [RADIATOR ASSY 1 | A HFAFEAL: )
5 2.6.01.0041 [FAN ELECTROMOTOR ASSY 1 [ HLAL
6 0.01.00330 [BOLT M6X10 3 [MEAE M6X12
7 2.6.01.0050 [PRESSURE RELIEF VALVE 1 |24
8 2.6.01.0141 |PIPE 1 1 | AR s
9 |26.01.0071 |HOSE 1 K
10 [2.6.01.0080 |LET-OFF HOSE 1 |[ZKAE KA
11 |2.6.01.0090 |INLET HOSE 1 PKERKE
12 |2.6.01.0100 |SPRING 1 K
13 10.08.00900 [HOSE CLAMP1 6 |MEdi16/27
14 16.4.01.0020 |[HOSE CLAMP2 2 | Rl 5
15 |2.8.01.0010 |HOSE1 1 MBI OKE
16 |6.4.01.0040 |CLIP10 2 | Rif10
17 ]2.6.01.0110 [CUSHINO PAD 4 |WiEE
18 |2.6.01.0120 {BUSHING 2 |BE10x20
19 |2.6.01.0130 [|JOINT 1 [k
20 |0.03.00330 |NUT M6 2 |BRRE M6
21 |0.04.00410 |WASHER 10 2 |#AF10
22 ]0.08.00500 [CLIP 2X20 2 |JFIIH#2X20

36




25 RADIATOR

14

-

1™

REF. No.|PART NO. DESCRIPTION QTY EA S
23  |2.6.01.0170 |RADIATOR COUPLER 1 KA =i
24 0.04.00110 |WASHER®6 2 |#ve
25 |2.6.09.0010 |[TANK RECOVERER 1 |ImDfchiE
26 [2.6.09.0020 |TANK RECOVERER CAP 1| [P
27 0.02.00630 |BOLT M5x12 2 | S R M x 12
28 [2.6.09.0030 |TANK RECOVERER VENT 1 | PR
37




26 OIL PUMP

REF. No. [PART NO. DESCRIPTION QTY H R
1 2.1.01.7000 |OIL PUMP ASSY 1 |HLmE e
2 2.1.01.7010 |DOWEL PIN 3X12 2 |&E 3x12
3 2.1.01.7020 |DRIVER GEAR 1 |k
4 2.1.01.7060 |DOWEL PIN C3X22 1 |EH 3x22
5 2.1.01.7040 |WASHER '
6 2.1.01.7050 |BEAD FLANGE 1 |FFoesEs
7 2.1.01.7030 |GASKET 1 g
8  ]0.02.00530 [BOLT M6X22 2 |+h L emsTrex00
9  [2.1.01.0190 |OIL STRAINER 1 |uemo g
10 2.1.01.0200 |SPRING 1 |mes
11 2.1.01.0210 [DRAIN PLUG 1 om=
12 18.3.01.0080 |O-RING 36X3.5 1 lompEsexs. 5

38




27 AIR CLEANER

REF. No. |PART NO. DESCRIPTION QTY R
1 2.1.01.0090 |CARBURETOR JOINT 1| EREE s
2 [8.3.01.0090 |O-RING 35x2 2 [0%!PE35x2
3 0.02.01540 [BOLT M6X25 2 |NFBIREE LIZAT Mex25
4 ]2.1.01.0240 [JOINT 1 |k
S ]2.1.01.0250 [HOSE CLAMP D 1 |PRAE4 4B
6 2.8.01.0000 |CARBURETOR ASSY 1 [ihas
7 2.5.01.0000 |AIR CLEANER ASSY 1 |EREE R
8 2.5.01.0020 |AIR CLEANER JOINT 1 [EELE
9 |2501.0120 |HOSE CLAMP B 1| eSS R4B
10 ]2.5.01.0090 |HOSE CLAMP A 1 | IEA R A
11 ]2.5.01.0050 |AIR CLEANER COVER 1 RS e
12 ]2.5.01.0060 |AIR CLEANER CASE 1 |ZUEB Ak
13 |2.5.01.0070 [FILTER 1 B
14 |2.5.01.0080 [FILTER COVER 1 |iERE
15 16.4.01.0030 |cLIp 2 | Ffo13
16 [2.5.01.0100 |HOSE 1 | UER O
17 ]2.5.01.0110 |PLUG 1 [Bo sk
18 |2.5.01.0040 [HOSE CLAMP C 1 |Z iR
19 10.02.00630 |BOLT 5X12 10 [+ kg4 MsX 12

20  ]0.01.00530 [BOLT M6X30 2 |EAEM6X30

21 ]0.04.00110 |WASHERS6 2 |#H6

22 |2.5.01.0010 [CUSHION PAD 2 |ZUEARSE
39




28

EXHAUST

T

REF. No.|COD¥ DESCRIPTION QTY % TR
1 2.4.09.0020 |EXHAUST PIPE 1 1 | SR G s
2 0.03.00130 |SELF-LOCKING NUT M8 2 |HREE M8
3 2.4.01.0270 |EXHAUST PIPE GASKET 1 |y
4 0.04.00710 [WASHER 8 2 |Hs
5 [24.090010 |EXHAUST PIPE 2 1 | AT
6 0.01.02730 |BOLT M10X1.25X55 1 |I2H: M10X1. 25X55
7 |24010290 |[MUFFLER SUPPORT 1 [ Rs R
8 0.01.11933 |BOLT M10X1.25X65 1 |UEFE MLOX1. 25X65
9 0.03.00530 [NUT M10X1.25 1 |BEBRE M10X1. 25
10  [0.01.00530 |BOLT M6X30 4 |IEFEMEX30
11 |2.4.01.0330 |[MUFFLER JOINT 2 |HEREE R
12 |2.4.09.0030 |MUFFLER 1 [EESEE B
13 [0.03.00530 [NUT M10X1.25 1 [#2RE M10X1. 25
14 [8.8.01.0270 |WASHER 1 |
15 |2.4.01.0360 |WASHER 1 [FMERS
16 |2.4.01.0370 |HOSE 1 PEREALT (AN
17 ]0.03.00330 |BOLT M6 2 |IB# M6
18 [6.4.01.0030 |CLIP13 1 | K13
19 |2.4.01.0381 |HOSE I 1 |EEE T GIRRA)
20 |6.4.01.0030 |CLIP 13 1 | RHEL3
21 |2.4.01.0391 |HOSE II 1 PEEE I GRS
22 |6.4.01.0100 |CLIP 16 2 |EfiEl6
23 [2.9.01.0270 |PIPE 1 |

40




b2

ra

28

EXHAUST

REF. No.|CODE DESCRIPTION QTY #Z i
24 |6.4.01.0040 |CLIP10 2 | RAELO
25 |2.4.01.1090 |CUSHION PAD 2 | g B
26 |0.03.00330 |NUT M6 2 |WEbEM6
27 |2.4.01.0411 |VALVE BRACKET 1 | S A GIPIRAS)
28 |0.01.00330 |BOLT M6X12 2 |HBHeMEX12
29 [2.4.01.0430 [SPRING 4 |BrEA
30 |[2.4.01.0440 |VALVE 1| AN RS R
31 [0.02.01710 |NUT M5X10 2 | HEAEASLIRET  M5x10
32 |0.04.00610 |WASHER 6 2 |¥te KRE
33  |2.4.01.0450 |PLAQUE 1 |ERtHiR
41




29

CRANKCASE

REF. No.|PART NO.

1

2

3

4

5

6

7

8

9
10

11

12
13
14
15

16

2.2.01.0210
2.2.01.0010
2.2.01.0020
8.3.01.0120
8.8.01.0210
0.04.02310

2.1.01.0420
8.1.01.0090
8.1.01.0100
8.9.01.0080
8.1.01.0110
2.2.01.0090
0.02.01340

2.2.01.0100
2.2.01.0110
2.2.01.0030

42

DESCRIPTION
COVER CRANKCASE LEFT
HOLDER

COLLAR
O-RING

WASHER
BEAD FLANGE
DETENT PIN
BOLT M6X70
BOLT M6X100
OIL SEAL 30X45X5

BOLT M8x245

COVER CRANKCASE RIGHT
BOLT M6X12

REAR INSIDE COVER
SEALING COVER
OPPRESS FLAKE

i

FR
ZERA RS 1
PR 2R

OMIE 16x2. 25

H g 16

4k 16

JEMA10X14

BEFEM6X 70

IEFEM6X 100
WIE30X45%5

XL I M8X 245
AR

PSR S84 Mexa5

o

FHE B B

H

IR _



30

LEFT&RIGHT COVER

REF. No.[PART NO. DESCRIPTION QTY 2
1 2.2.01.0120 |COVER LEFT 1 |Z#%
2 8.1.01.0120 | BOLT M6X52 5 |BAEM6X52
3 2.2.01.4030 |[HOSE CLAMP B 1 | R4EA
4 2.2.01.4010 |JOINT A 1 |HAEE
5 2.2.01.3020 |AIR STRAINER B 1 |JEMB
6 2.2.01.4020 |AIR STRAINER A 1 |[BEMA
7 2.2.01.3010 |[JOINTB 1 |[EREE
8 2.2.01.3030 |HOSE CLAMP A 1 | KB
9 8.9.01.0090 |[OIL SEAL 1 |hE AL 14x27x6/8
10  |2.1.01.0420 |DOWEL PIN 10X14 4 |Ehr10X14
11 [2.2.01.0180 [OIL PLUG 1 Bl R
12 |0.06.00600 |O-RING 18X2.65 1 |o%UpE 18X2.65
13 |2.2.01.0190 |[OIL PLUG 1 |BE
14  ]0.06.00400 |O-RING 14X2.65 1 |O%UEE 14X2. 65
15 18.1.01.0130 [BOLT M6X40 15 [BEHEM6X40
16 |2.2.01.0200 |CAP COVER 1 |4
17  |2.2.01.0220 |COVER GASKET RIGHT 1 |hstk
18  [7.5.01.0020 |APPLIQUE 1 |ZEmElste

43




31 STARTER REF. No. [PART NO. DESCRIPTION QTY B
y 1 2.1.01.0260 |DUPLICATE GEAR 1 e s
2 2 2.1.01.0270 [SHAFT ' ik

3 8.8.01.0220 |WASHER 12 1 |Ep12
4 0.04.02410 |BEAD GLANGE 1 |HrERIE12 kB
5 2.1.01.0280 |OUTPUT GEAR 1 |H R A A
6 2.1.01.0290 [STARTER CLUTCH 1 |BBE S ST
7 0.02.01920 |BOLT M8X16 3 [N EERIRE] M8X16

44



REF. No.|[PART NO. DESCRIPTION QTY K
1 2.3.01.2000 |DRIVE ASSY COMPLETE 1| s parsedler
2 . |2.3.01.1000 |DRIVEN ASSY COMPLETE 1 [ABhEE B B A AL
3 8.2.01.0120 |NUT M14X1 2 |[IRBEM14X1
4 8.8.01.0240 |WASHER 1 |
5 2.3.01.0050 |V-BELT 1|
6 2.3.01.2010 |DRIVING PULLEY ASSY,RIGHT 1 | Esh AR A ALt
.7 2.3.01.2130 |OIL SEAL 2 |uhd
8 2.3.01.2030 |ROLL SUBASSEMBLY 8 |@shdlfl:
9 2.3.01.2040 |CAM 1 |EsNE A
10 |2.3.01.2050 |SNUBBER BLOCK 4 |k
11 |2.3.01.2020 |O-RING 118X2.5 1 |0%UpE 118X2. 5
12 |2.3.01.2070 [STOPPER 1 | Bk
13 |2.3.01.2110 |[BOLT 4 |IBET M4X12
14 |2.3.01.2080 |[CLIP 4 ALK
15 |2.3.01.2100 [COLLAR 1 |HE
16 |2.3.01.2120 |WASHER 4 |4
17 |2.3.01.2000 |DRIVING PULLEY ASSY,LEFT 1 | Esh i fer
18 |2.3.01.1030 |BEFT ROLLER ASSY,RIGHT 1 | Rk A e at
19 [2.3.01.1040 [BELT ROLLER ASSY LEFT 1| B A AL
20 |2.3.01.1050 |OIL SEAL 2 |AhEEE A
21 2.301.1020 |O-RING 45X1.8 2 |0Z!pE45X1. 8
22 |2.3.01.1070 |PIN GUIDE 4 | SR
45



32

CLUTCH

REF. No.|PART NO DESCRIPTION QTY G
23 2.3.01.1080 |COMPRESSION SPRING 1 |BomrsE
24 123011090 |SPRING RETAINER 1 |
25 23011100 |CLUTCH CARRIER ASSY 1| B
26 |2.3011120 |BEADFLANGE 3 [pupEs
27 23011110 [SPRING1 3 |Edhan s
28 [2.3.01.1130 |NUT M36X1.5 1 | midEEM36XL. 5
29 [2.3.01.1010 |CLUTCHHOUSING COMP. 1 e

46




33

GENERATOR

REF. No.|PART NO. DESCRIPTION QTY F
1 2.1.01.2002 |GENERATOR ASSY 1 |EERRLALE CRDIE, B
2 |2.1.01.2030 |BOLT M5X10 2 | AR EESKIRET M5X10
3 2.1.01.2040 |BOLT M6X28 3 [AZS A A SKIR ke M6X28
4 |2.1.01.2060 |STATORASSY 1 |ETFHEA CRIE, Bik)
5 |2.1.01.2020 |ROTOR ASSY 1 |ETaE (RIIE)

47




34 S TARTING MOTOR REF. No.|PART NO. DESCRIPTION QTY 44K
1 2.1.01.6000 [STARTING MOTOR ASSY 1 |esh L
2 2.1.01.6010 [BRUSH HOLD ASSY 1 RIS
3 2.1.01.6020 |CORD,STARTER MOTOR 1 |IEBELK
4 2.1.01.6030 [BOLT 2 |
5 2.1.01.6040 |GASKET 2 |FE
6 2.1.01.6050 |O-RING 24.5X3 1 |o%dpE24. 5X3
7 2.1.01.6060 |BOLT M6X25 2 |RHEMEX25

48



35

REF. No.|PART NO. DESCRIPTION QTY R
1 2.1.01.0003 |ENGINE ASSY 1 | REPLER (BRAR, BiAO
2 [2.7.01.0110 [STAY ENGINE RIGHT 1 |
3 0.01.02830 |BOLT M10X1.25X65 2 [#EF: M10x1. 25%65
4 0.04.00410 |WASHER 10 4 |#FAF10
5 2.7.01.0070 |BUSHING ENGING BRACKET Il 4 |RegEmhEll
6 0.03.00530 |NUT M10X1.25 3 |1t M10X1.25
7 8.1.01.0150 |ENGINE BRACKET BOLT 2 | RO
8 2.7.01.0060 |BUSHING ENGING BRACKET | 2 |MEBEZEMNE 1
9 0.03.00630 |NUT M12X1.25 2 |#EEE M12X1.25
10 |2.7.01.0050 |FRONT ENGINE MOUNT BRACKET 1 | WA
11 |2.7.01.0080 |SPACER ENGINE BRACKET 1 |RAEmE
12 18.1.01.0160 |ENGINE MOUNTING BOLT 1 | RBIHLEHIM10x226
13 |2.7.01.0090 |BUSHING 2 |AREZENE
14 |2.7.01.0100 |STAY ENGINE LEFT 1 |ZeiR
15 ]0.01.02730 |BOLT M10X1.25X55 2 |#EF M10x1. 25%55

49




